Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/260 cc ATV Fram Parts > LH300cc/260cc ATV Front Gear-Box (For 4 WD)






REF. No. PART No. DESCRIPTION Q'TY Figure NO. 名称
1 10059 BOLT M8X25 7 GB/T5787 螺栓M8X25
2 24302 VENT FITTING 1 LH260ATV.12.3 通气嘴
3 24303 LEFT COVER 1 LHTY.1-1 左盖
4 10122 O-RING 18X2.65 1 GB/T3452.1 O形圈18*2.65
5 24305 DIFF FILLERPLUG 1 153FM.16-3 滤油网帽盖
6 24306 FOC BODY 1 LHTY.1.1 差速器
7 24307 BEVEL CROWN WHEEL 1 LHTY.1-2 输出锥齿轮
8 10202 BEAR 6006 2 GB/T276 轴承6006
9 24309 DIFFCASE RHS 1 LHTY.1-3 箱体
10 24310 SEAL SDD722X48X11 2 LHTY.1.2 油封SDD722*48*11
11 24311 CONICAL WITH HELICAL GEARING 1 LHTY.1-4 锥齿轮轴
12 10062 BEAR 6204 2 GB/T276 轴承6204
13 10074 BEAR 6305ST 1 GB/T276 轴承6305ST
14 24314 CASEBEAR RETAINER 1 LHTY.1-5 轴承压板
15 10287 SCREW M6X12 4 GB/T2673 螺钉M6*12
16 24316 DIFF GEAR 1 LHTY.1.3 切换齿轮组件
17 24317 DIFF GEAR DRIVEN 1 LHTY.1-6 切换过渡齿轮
18 24318 SPLINED DOG 1 LHTY.1-7 切换盘
19 24319 DIFF INPUTSHAFT A 1 LHTY.1-8 输入轴
20 10267 BEAR 6205 1 GB/T276 轴承6205
21 24321 SEAL TC25X47X7 1 LHTY.1.3 油封TC25*47*7
22 10182 BOLE M6X30 6 GB/T5787 螺栓M6*30
23 10160 BOLE M6X70 1 GB/T5787 螺栓M6*70
24 24324 REAR COVER 1 LHTY.1-9 后盖
25 24325 DIFF SELECTOR FORK 1 LHTY.1-10 拨叉
26 24326 SELECTOR RAIL 1 LHTY.1-11 拨叉导轴
27 24327 PIN 1 LHTY.1-12 定位销
28 24328 SELECTOR SHAFT 1 LHTY.1.5 切换轴组件





























29 24429 SELECTOR COVER 1 LHTY.1-13 上盖
30 10203 STEEL BALL 8 1 GB/T308 钢球8
31 24431 SPRING 1 LHTY.1-14 弹簧
32 24431 INDENT BALL INSERT 1 LHTY.1-15 限位螺栓
33 24432 WASHER 1 LHTY.1-16 铝垫
34 10183 BOLT M6X16 4 GB/T5787 螺栓M6*16
35 24435 SEAL TC12X28X7 1 LHTY.1.6 油封TC12*28*7
36 10168 BOLT M8X16 1 GB/T5787 放油螺栓M8*16
37 24437 FRONT PROPSHAFT ASSY 1 LH260ATV.13.3 万向节A
38 24438 FRONT GEAR-BOX BACKSTOP 1 LH260ATV.1.16 四轮驱动前桥安装板
39 10208 BOLT M10X1.25X43 2 GB/T5787 螺栓M10X1.25X43
40 10163 BOLT M10X1.25X20 4 GB/T5787 螺栓M10X1.25X20
41 10209 NUT M10 6 GB/T6184 螺母M10
42 10355 BOLT M8X1X16 1 GB/T73-85 开槽平端紧定螺钉M8X1X16
43 10356 NUT M8X1 1 GB/T6173-86 六角薄螺母M8X1
44 24444 4WD AND 2WD SWITCH 1
4WD切换开关
45 24445 FRONT GEAR-BOX ASSY 1 LHTY.1 前桥总成









































































































































Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf